
8291 CAP SCREW HH 1/4-20 X 1 1/4
3786 NUT 1/4-20 NC SS HEX NYLOCK

ARC-45 Parts & Accessory List                                                               rev.:  9/29/2022
Item No. Part Number Part Name

1 8134 ARC-45 MANIFOLD
2 7645 -08 SAE PLUG
3 7644 -04 SAE PLUG
4 7594 ADAPTER, MANIFOLD
5 7642 FAN 225MM BACKWARD CURVE
6 7653 SHCS 3/8"-16 SS 1" LG
7 7654 MOTOR MANIFOLD SHCS 5/16"-18
8 1195 O-RING 2-013 9/16 OD 7/16 ID
9 7643 SHCS 8-32 1/2" LG

10 7641 HYDRAULIC MOTOR, CW ROTATION
11 7626 HUB, PRESS FIT
12 8352 RELIEF VALVE ARC-45
13 7656 FLOW REGULATOR 8-2 CAVITY
14 8133 TANK WELDMENT ARC-45
15 8328 ARC-45 MOTOR, FAN ASSEMBLY
16 7660 SIGHT LEVEL PLUG 1" BSPP
17 8110 O-RING 2-231 2 7/8 OD 2 5/8 ID
18 1733 O-RING 2-212 1 1/8 OD 7/8 ID
19 7646 12FJ-08MJ STRAIGHT LARGE HEX
20 7650 BSPP LOCKNUT (FOR USE WITH SIGHTGLASS)
21 8292 BYPASS VALVE, 60 PSI
22 8168 CAPS 3/8-16, 3/4 LG
23 8093 HYDRAULIC FILTER MPH1144
24 7986 CLEANOUT COVER 6.50 OD
25 7981 CLEANOUT COVER RING 6.50 OD
26 7662 O-RING 0-258 6 1/4"OD 6"ID (CLEAN OUT COVER)
27 7748 O-RING 2-011 IL 7/16OD 5/16ID
28 7842 SEALING WASHER, COPPER
29 7709 1/4-20 X 5/8" SS TORX T30 BUTTON HD
30 7711 3/8-16 X 1 1/2 SHCS BOLT 18-8
31 7710 3/8-16 X 1 1/2" LOCK NUT 18-8
32 8048 HEAT EXCHANGER, EZ TRAC
33 8043 20MORB-20HB 45
34 8143 BRACKET, ARC-45
35 8084 HE-MANIFOLD PLATE
36 8106 HOSE, HYD #20
37 8171 HOSE CLAMP
38 2574 O-RING 2-220 1 5/8 OD 1 3/8 ID
39 8111 O-RING 2-138 2 5/16 OD 2 1/8 ID
40 7709 1/4-20 X 5/8" SS TORX T30 BUTTON HD
41 7841 HH 1/4-20 X 2" CAP SCREW
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44 7709 1/4-20 X 5/8" SS TORX T30 BUTTON HD

42 8169 HEX 3/8-16, 3/4 LG, SS
43 8331 ARC-45 FRAME ASSEMBLY



8138 RIGHT PANEL, ARC-45
8326 SIDE PANEL ASSEM ARC-45
8146 ACCESS PANEL, ARC-45
7709 1/4-20 X 5/8" SS TORX T30 BUTTON HD
8140 TOP PANEL, ARC-45
8141 FRONT PANEL, ARC-45
7709 1/4-20 X 5/8" SS TORX T30 BUTTON HD
7743 PLUG, #20 SAE PLASTIC
8197 PLUG, #32 SAE PLASTIC
8199 ORB PLUG, -32 INT HEX SS

4221 S 68th E Ave., Tulsa, OK 74145
Sales: (918) 622-5600   Fax: (918) 622-5469

8093 FILTER ASSEMBLY
8306 STOCK FILTER ELEMENT 10 MICRON (PAPER)
8307 INORGANIC FILTER ELMNT 10 MICRON (GLASS)
8433 BREATHER ASSEMBLY (FILTER + CAP)
8693 FILTER CAP
8697 SEAL KIT

TBD ARC-45 NO DRILL BRACKET
BCM-ARC BEHIND CAB MOUNT, 30, 45 or 60

35-UNI-1S-01 ARC-60 DIRECTIONAL CONTROL VAVLE - AIR 
35-UNI-1S-08 ARC-60 DIRECTIONAL CONTROL VALVE - MANUAL 

8596 TEE - Male SAE-ORB-20 x Mal JIC-20 x Male JIC-20 

7872 ELBOW - Male SAE ORB-20 x Male JIC-20

8594 LONG RADIUS ELBOW - Male SAE ORB-32 x Hose Barb – 2.00”

REMOTE MOUNT DIRECTIONAL CONTROL VALVES

PRESSURE PORT ADAPTER

RETURN PORT ADAPTER

SUCTION PORT ADAPTER

ARC-45                                             Table 2 - Accessories
Item No. Part Number Part Name

SERVICE & MAINTENANCE PARTS

MOUNTING BRACKET KITS
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